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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
2.1049 &
. i k . - Report onl -
31 I5a03()  |250B &99% Bandwidth bort only

3.2 15.407(a) Maxéﬂfxtcpoorxsfted <24 dBm Pass ;

3.3 15.407(a) Power Spectral Density| < 11 dBm/MHz Pass -
Under limit
34 15.407(b) Unwanted Emissions 15.542(7)53?;)& Pass 3.07 dB at
' 5350.100 MHz
15.203 & . 15.203 &
. P -
3.5 15.407(a) Antenna Requirement 15.407(a) ass
; 15.207 AC Conducted 15.207(a) | Not Applicable i
Emission

Remark:
1. Not Applicable means after assessing, test items are not necessary to carry out.
2. This is a variant report for 5B28S9. The purpose is to add WLAN 5G UNII 2A and UNII 2C. According

to the change, only the related test cases from original test report (Sporton Report Number

FR100826F) were verified for the differences

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with
the regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description
1.1 Applicant

Ring LLC

12515 Cerise Ave Hawthorne, CA, 90250-4801 United States

1.2 Manufacturer

Ring LLC

12515 Cerise Ave Hawthorne, CA, 90250-4801 United States

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Ring Car Cam
Brand Name Ring
Model Name 5B28S9

Conducted: GCC1L810315400RR

SN Radiation: GCC1L810315400MD
FCCID 2AEUPBHACCO001

EUT Stage Production Unit
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.
2. This is a vehicle device, the adapter is provided to test. Does not use AC charging at actual usage

scenarios.

1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

Tx/Rx Frequency Range

5260 MHz ~ 5320 MHz
5500 MHz ~ 5700 MHz

Maximum Output Power to Antenna

<5260 MHz ~ 5320 MHz>

802.11a: 15.56 dBm / 0.0360 W
802.11n HT20 : 15.05 dBm / 0.0320 W
<5500 MHz ~ 5700 MHz >

802.11a: 15.52 dBm / 0.0356 W
802.11n HT20 : 14.43 dBm / 0.0277 W

99% Occupied Bandwidth

<5260 MHz ~ 5320 MHz>
802.11a:17.18 MHz
802.11n HT20 : 18.23 MHz
<5500 MHz ~ 5700 MHz >
802.11a:17.23 MHz
802.11n HT20 : 18.53 MHz

Antenna Type / Gain

<5260 MHz ~ 5320 MHz>
IFA Antenna with gain 3.00 dBi
<5500 MHz ~ 5700 MHz>

Sporton International Inc. ( (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHACCO001
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IFA Antenna with gain 3.90 dBi
Type of Modulation 802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

) . ) FCC Test Firm
Sporton Site No. FCC Designation No. ) .
Test Site No. Registration No.

03CHO03-KS
THO1-KS

CN1257 314309

1.7 Test Software

Iltem Site Manufacturer Name Version

1. 03CHO03-KS AUDIX E3 6.2009-8-24al

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 15 Subpart E

U FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (Y plane) were recorded in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
5260-5320 MHz 52 5260 60 5300
U-NII-2A 56 5280 64 5320
Freq. Freq.
Frequency Band Channel (Mqu) Channel (Ml-?z)
100 5500 116 5580
5500- 5700 MHz MHz 104 5520 132 5660
U-NII-2C 108 5540 136 5680
112 5560 140 5700
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
120 5600 124 5620
TDWR Channel
128 5640
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO
U-NII-2A : 5260-5320 MHz U-NII-2C : 5500- 5700 MHz
cn-# 802.11a 802.11a
L Low 52 100
Middle 60 116
H High 64 140
U-NII-2A : 5260-5320 MHz U-NII-2C : 5500- 5700 MHz
ch-# 802.11n HT20 802.11n HT20
L Low 52 100
Middle 60 116
H High 64 140
Sporton International Inc. ( (Kunshan) Page Number : 8 0of 23
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2.3 Connection Diagram of Test System

Power

EUT

Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

ltem |Equipment Trade Name |Model Name |FCC ID Data Cable Power Cord

1. |Adapter N/A N/A N/A N/A N/A

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer
reading level is exactly the EUT RF output level.

Example :

The spectrum analyzer offset is derived from RF cable loss.

Offset = RF cable loss.

Following shows an offset computation example with cable loss 7.00 dB.

Offset(dB) = RF cable loss(dB).

=7.00 (dB)
Sporton International Inc. ( (Kunshan) Page Number 1 90f 23
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1% to 5% of the OBW and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4Test Setup

N A

Spectrum Analyzer EUT
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3.1.5Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.
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Maximum 99% Occupied Bandwidth for 20M BW

Spectrum
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Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm +10 log 10 B, where B is the 26 dB

emission bandwidth in megahertz.

For the 5.47-5.6 GHz and 5.65-5.725 GHz band, the maximum conducted output power shall not
exceed 250 mW or 11 + 10 log10 B, dBm, whichever power is less. The maximum e.i.r.p. shall not
exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99% emission bandwidth in

megahertz.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2.  The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

Sporton International Inc. ( (Kunshan) Page Number 112 of 23
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3.2.4Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz.

Set VBW = 3 MHz.

Number of points in sweep =2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
Sporton International Inc. ( (Kunshan) Page Number 1 14 of 23
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3.3.4Test Setup

e ]

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)
Spectrum [@

Ref Level 17.00 dBm

Offset 7,00 d& @ RBW 1 MHz

= Att 20 dB & SWT 20 ms & VYBW 3 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Sweep

mM1i[1] 3.42 dBm
10 dBm

5.2650450 GHz

B I O
0 dém

-10 dBm -

7 / \

-30 dBm

4 ]
B

|

-

f&ﬁzdgm

-50 dBm

-60 dBm

-70 dbm

-80 dBm
CF 5.26 GHz 1001 pts Span 50.0 MHz
N J

Date: 23.APR.2023 10:44:41

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5725 MHz band: all emissions outside of the 5470-5725
MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW =300 kHz

. Detector = Peak

. Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz (harmonic)

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz (Band edge)

. RBW =1 MHz

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

1
|- 3m
EUT
S0cm
1
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer j Receiver
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For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[N~ 58

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B.

3.4.7Duty Cycle

Please refer to Appendix C.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix B.
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3.5 Antenna Requirements

3.5.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.5.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.5.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Calibration
Instrument Manufacturer [ Model No. [ Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum Apr. 20, 2023~ Conducted
R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Oct. 11, 2023
Analyzer Apr. 23, 2023 (THO1-KS)
Pulse Power Anritsu MA2411B 0917070 300MHz~40GH Jan. 05, 2023 Apr. 20, 2023~ Jan. 04, 2024 Conducted
Senor z Apr. 23, 2023 (THO1-KS)
50MHz Apr. 20, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 . Jan. 05, 2023 P Jan. 04, 2024
Bandwidth Apr. 23, 2023 (THO1-KS)
) ) MY564000| 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A Oct. 13, 2022 | May 11, 2023 | Oct. 12, 2023
04 ax 30dBm (03CHO03-KS)
EXA Spectrum MY551502 Radiation
P Keysight N9010A 10Hz-44GHz | May 24, 2022 | May 11, 2023 | May 23, 2023
Analyzer 44 (03CHO03-KS)
Radiation
Loop Antenna R&S HFH2-72 100321 9kHz~30MHz | Oct. 16, 2022 | May 11, 2023 | Oct. 15, 2023
(03CH03-KS)
i Radiation
Bilog Antenna TeseQ CBL6112D 23182 30MHz-1GHz | Dec. 23, 2022 | May 11, 2023 | Dec. 22, 2023
(03CH03-KS)
Double Ridge ) Radiation
ETS-Lindgren 3117 75957 1GHz~18GHz | Nov. 15, 2022 | May 11, 2023 | Nov. 14, 2023
Horn Antenna (03CHO03-KS)
SHF-EHF H AH-840 | 101116 |18GHz-40GHz | Oct. 17,2022 | May 11, 2023 | Oct. 16, 2023 | _Radiation
- orn com-power - z z .17, ay 11, - 16, (03CHO3-KS)
. 30MHz Radiation
Amplifier SONOMA 310N 187289 May 24, 2022 | May 11, 2023 | May 23, 2023
~1000MHz (03CH03-KS)
. Radiation
Amplifier EM EM18G40GA | 060851 18~40GHz Jan. 05, 2023 | May 11, 2023 | Jan. 04, 2024
(03CH03-KS)
. . . AMF-7D-0010 Radiation
high gain Amplifier MITEQ 2082394 1Ghz-18Ghz | Jan. 05, 2023 | May 11, 2023 | Jan. 04, 2024
1800-30-10P (03CH03-KS)
MY532703 Radiation
Amplifier Keysight 83017A 1GHz~26.5GHz | Oct. 12, 2022 | May 11, 2023 | Oct. 11, 2023
19 (03CH03-KS)
F1040900 Radiation
AC Power Source Chroma 61601 N/A NCR May 11, 2023 NCR
04 (03CH03-KS)
Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR May 11, 2023 NCR
(03CH03-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR May 11, 2023 NCR
(03CH03-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +0.48 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.40 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.0

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Conducted Test Results
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A. Conducted Test Results

Report Number : FR100826-01

Test Engineer:

Jacob Zhang

Temperature:

21~25

°C

Test Date:

2023/4/20~2023/4/23

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR100826-01

26dB and 99% OBW

U-NII-2A single antenna

IC 99%(IC 99%| FCC

99% | 26 dB |Bandwi|Bandwi| 26dB

Data - Bandwi|Bandwi| dth dth |Bandwi

Mod. Rate NTXY CH. (MHz) dth dth qugr E_IRI_D dth Note

(MHz) [ (MHz) | Limit | Limit | Power
(dBm) | (dBm) | Limit
Ant1 | Ant1 | Ant1 | Ant1 | Ant1
11a | 6Mbps| 1 52 5260 | 17.13 | 21.58 | 23.34 | 29.34 | 23.98
11a | 6Mbps| 1 60 5300 | 17.18 | 21.53 | 23.35 | 29.35 | 23.98
11a | 6Mbps| 1 64 5320 | 1713 | 21.53 | 23.34 | 29.34 | 23.98
HT20 [ MCSO | 1 52 5260 | 18.18 | 21.73 | 23.60 | 29.60 | 23.98
HT20 [ MCSO | 1 60 5300 | 18.23 | 21.73 | 23.61 | 29.61 | 23.98
HT20 [ MCSO | 1 64 5320 | 18.23 | 21.78 | 23.61 | 29.61 | 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR100826-01

FCC U-NII-2A single antenna
Average
FCC
Data Freq Fzzgr Coggvl:/g:ed Coele il ol IE;\?VZF
Mod. | poic NTY CH. (MHz) | (dB) i el Power Limit (dBi) Limit Pass/Fail
(dBm)
factor (dBm)
Ant 1 Ant 1 Ant 1 Ant 1
11a | 6Mbps| 1 52 5260 | 0.31 15.52 23.98 3.00 26.99 Pass
11a | 6Mbps| 1 60 5300 | 0.31 15.56 23.98 3.00 26.99 Pass
11a | 6Mbps| 1 64 5320 | 0.31 14.73 23.98 3.00 26.99 Pass
HT20 | MCSO | 1 52 5260 | 0.34 15.05 23.98 3.00 26.99 Pass
HT20 | MCSO | 1 60 5300 | 0.34 14.93 23.98 3.00 26.99 Pass
HT20 | MCSO | 1 64 5320 | 0.34 14.84 23.98 3.00 26.99 Pass
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Power Spectral Density

Report Number : FR100826-01

U-NII-2A single antenna
Average
Duty | Power Density BT
Data Freq. | Factor with Duty PSD e Pass
Mod- | Rate (N™ CH- | (mHz) | (@B) Factor | dB'r‘T']TI\;ltHZ) (dB) IFail
(dBm/MHZz)

Ant1 [ Ant1 | SUM Ant 1 Ant 1
11a [6Mbps| 1 52 5260 | 0.31 3.73 11.00 3.00 Pass
11a | 6Mbps| 1 60 5300 | 0.31 3.36 11.00 3.00 Pass
11a | 6Mbps| 1 64 5320 | 0.31 3.12 11.00 3.00 Pass
HT20 | MCSO | 1 52 5260 | 0.34 2.97 11.00 3.00 Pass
HT20 [ MCSO | 1 60 5300 | 0.34 3.01 11.00 3.00 Pass
HT20 [ MCSO | 1 64 5320 | 0.34 2.75 11.00 3.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C single antenna

FCT [ ©dB
26dB |Bandwi
Bandwi| dth for

99% | 26 dB |IC 99% |IC 99%
Bandwi| Bandwi | Bandwi| Bandwi
dth dth dth dth

Mod. | o2 N7 CH. (i/'l'quZ') inU- | InU- | Power | EIRP | S | Stradd]
NIl 2C | NIl 2C | Limit | Limit Limit | Chann
(MHZz) | (MHZ) | (dBm) | (dBm) (dBrm) ol
Ant1 | Ant1 [ Ant1 | Ant1 | Ant1 | Ant1
11a | 6Mbps| 1 100 | 5500 | 17.18 | 21.68 | 23.35 | 29.35 | 23.98
11a | 6Mbps| 1 116 | 5580 | 17.33 | 21.83 | 23.39 | 29.39 | 23.98
11a | 6Mbps| 1 136 | 5680 | 17.23 | 21.73 | 23.36 | 29.36 | 23.98
11a | 6Mbps| 1 140 | 5700 | 17.18 | 21.68 | 23.35 | 29.35 | 23.98
HT20 | MCSO | 1 100 | 5500 | 18.53 | 22.18 | 23.68 | 29.68 | 23.98
HT20 | MCSO | 1 116 | 5580 | 18.33 | 21.98 | 23.63 | 29.63 | 23.98
HT20 | MCSO | 1 136 | 5680 | 18.13 | 21.78 | 23.58 | 29.58 | 23.98
HT20 | MCSO | 1 140 | 5700 | 18.33 | 22.08 | 23.63 | 29.63 | 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR100826-01

FCC U-NII-2C single antenna
Average FCC
Dut
Data Freq. Faztzr Colggvl\jlgtred ConducFecll DG: PEcl\Ilav:r .
Mod. | oo NTY CH. (MHz) | (@B) | with duty Power Limit (dBi) Limit Pass/Fail
factor (dBm) (dBm)

Ant 1 Ant 1 Ant 1 Ant 1
11a | 6Mbps| 1 100 | 5500 | 0.31 14.90 23.98 3.90 26.99 Pass
11a | 6Mbps| 1 116 | 5580 | 0.31 15.52 23.98 3.90 26.99 Pass
11a | 6Mbps| 1 136 | 5680 | 0.31 14.75 23.98 3.90 26.99 Pass
11a | 6Mbps| 1 140 | 5700 | 0.31 10.66 23.98 3.90 26.99 Pass
HT20 | MCSO | 1 100 | 5500 | 0.34 14.43 23.98 3.90 26.99 Pass
HT20 | MCSO | 1 116 | 5580 | 0.34 14.18 23.98 3.90 26.99 Pass
HT20 | MCSO | 1 136 | 5680 | 0.34 13.88 23.98 3.90 26.99 Pass
HT20 | MCSO | 1 140 | 5700 | 0.34 10.82 23.98 3.90 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR100826-01

U-NII-2C single antenna
Duty Average . Average
Data Freq. | Factor Eower Density PSD DG. Pass
Mod. Rate NTX CH. (MHz) | (dB) with Duty Factor Limit (dBi) IEail
(dBm/MHz) [(dBm/MHZz)

Ant1 [ Ant1 | SUM Ant 1 Ant 1
11a [6Mbps| 1 100 | 5500 | 0.31 3.08 11.00 3.90 Pass
11a | 6Mbps| 1 116 | 5580 | 0.31 3.45 11.00 3.90 Pass
11a | 6Mbps| 1 136 | 5700 | 0.31 3.29 11.00 3.90 Pass
11a [6Mbps| 1 140 | 5700 | 0.31 -0.89 11.00 3.90 Pass
HT20 | MCSO | 1 100 | 5500 | 0.34 2.35 11.00 3.90 Pass
HT20 | MCSO | 1 116 | 5580 | 0.34 1.77 11.00 3.90 Pass
HT20 | MCSO | 1 136 | 5700 [ 0.34 217 11.00 3.90 Pass
HT20 | MCSO | 1 140 | 5700 | 0.34 -0.98 11.00 3.90 Pass
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Appendix B. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Mode Band (BGaI-Tzd) Modulation ‘ Channel ‘ Frequency g::g ‘ RU ‘ Remark
Mode 1 U-NII-2A 5.25-5.35 802.11a 52 5260 6Mbps - -
Mode 2 U-NII-2A 5.25-5.35 802.11a 60 5300 6Mbps - -
Mode 3 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 802.11n HT20 52 5260 MCSO - -
Mode 5 U-NII-2A 5.25-5.35 802.11n HT20 60 5300 MCSO - -
Mode 6 U-NII-2A 5.25-5.35 802.11n HT20 64 5320 MCSO - -
Mode 7 U-NII-2A 5.47-5.725 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-2C 5.47-5.725 802.11n HT20 100 5500 MCSO0 - -
Mode 11 U-NII-2C 5.47-5.725 802.11n HT20 116 5580 MCSO - -
Mode 12 U-NII-2C 5.47-5.725 802.11n HT20 140 5700 MCSO0 - -
Mode 13 U-NII-2C 5.47-5.725 802.11a 136 5680 6Mbps - -
Mode 14 U-NII-2C 5.47-5.725 802.11n HT20 136 5680 MCSO0 - -
Mode 15 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps - LF
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Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dléi\</ellrn) (dléiun\]/i;m) M(%ré;)in Pol. i?/zk Result Remark
1 802.11a 52 - - - - - - - Band Edge
1 802.11a 52 = 15780.00 47.25 54.00 -6.75 H AVERAGE Pass Harmonic
2 802.11a 60 - - - - - - - Band Edge
2 802.11a 60 15900.00 47.94 74.00 -22.49 H PEAK Pass Harmonic
3 802.11a 64 5350.10 50.93 54.00 -3.07 \% AVERAGE Pass Band Edge
3 802.11a 64 10640.00 46.28 74.00 -27.72 H PEAK Pass Harmonic
4 802.11n HT20 = 52 - - - - - - - Band Edge
4 802.11n HT20 52 10520.00 46.65 68.30 -21.65 H PEAK Pass Harmonic
5 802.11n HT20 60 - - - - - - - Band Edge
5 802.11n HT20 | 60 | 15900.00 46.23 74.00 -24.99 H PEAK Pass Harmonic
6 802.11n HT20 64 - - - - - - - Band Edge
6 802.11n HT20 | 64 | 10640.00 46.42 74.00 -27.58 H PEAK Pass Harmonic
7 802.11a 100 = 5466.80 63.81 68.30 -4.49 \ PEAK Pass Band Edge
7 802.11a 100 | 11000.00 40.30 54.00 -13.70 H AVERAGE Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 45.58 74.00 -28.42 H PEAK Pass Harmonic
9 802.11a 140 5725.08 64.60 68.30 -3.70 \% PEAK Pass Band Edge
9 802.11a 140 | 11400.00 43.79 74.00 -30.21 H PEAK Pass Harmonic
10 802.11n HT20 | 100 5470.00 64.37 68.30 -3.93 \% PEAK Pass Band Edge
10 802.11n HT20 | 100 | 11000.00 44.83 74.00 -29.17 \% PEAK Pass Harmonic
11 802.11n HT20 | 116 - - - - - - - Band Edge
11 802.11n HT20 | 116 @ 11160.00 46.77 74.00 -27.23 H PEAK Pass Harmonic
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Mode Modulation Ch. ('I:vrlquz) (dll_;,i\c;lm) (dléiun\]/i/tm) M(%rg)in Pol. Z(\E/Zk ‘ Result ‘ Remark
12 802.11n HT20 | 140 @ 5725.32 64.95 68.30 -3.35 \% PEAK Pass Band Edge
12 802.11n HT20 = 140 | 11400.00 45.07 74.00 -28.93 \Y PEAK Pass Harmonic
13 802.11a 136 5727.16 61.99 68.30 -6.31 \% PEAK Pass Band Edge
13 802.11a 136  11360.00 40.57 54.00 -13.43 H AVERAGE Pass Harmonic
14 802.11n HT20 136  5725.56 62.30 68.30 -6.00 \% PEAK Pass Band Edge
14 802.11n HT20 | 136 @ 11360.00 47.64 74.00 -26.36 H PEAK Pass Harmonic
15 802.11a 64 359.8 37.45 46.00 -8.55 H PEAK Pass LF
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Pol. Horizontal Vertical
yagLevel (dBuVim) 13 L BuV)
134 4
975 975
813 56 BAND 1—3 LK
56 BAND 1
65‘9__|_f_|_|_ﬂ_J _1 [ i ; niml 1L T M
56 BAND 13 (AVG)
W T A e el e — | | e
Peak v Ll a'nvuau ol A‘
35 e
Av 3!
9 16.3
1 ki
7000 9200, 11400, 13600, 15800. 18000
Frequency (MHz)
1000 920, 11400, 13600, 1800, 18000
Limit Read  Ant Cable Preamp  Aux APos  TPos Freguency (k)
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Linit Real  Ant Cafle Preamp Aux APos TPos
Pz dBuV/m dBuV/m @B dBwV dB/m A8 0B B om  deg Freg Level Line Margin Level Factor Loss Factor Factor Remark
1 10520.00 45.85 68.30 -22.45 60.85 37.46 15.41 67.87 0.B@  --- - PEAK
2 15780.08 55.86 74.00 -18.14 59.47 4128 19.25 64.14 @.B0 101 188 PEAK WodUnde & bW dbm & & & o g
3 15780.00 47.25 5480 -6.75 50.87 4127 19.15 64.14 0.00 191 188 AVERAGE LS00 M08 630 200 510 T45 AL G600 BOB - - BEAE
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Pol. Horizontal Vertical
g2l 6BuVin) {3 2] 0BV}
134 134
97-: 91:
i B6,BAND 1—3 43 5GBAND 13
s o T — L LI LT ] 1L
6!:
— L 1 . : _1§G_BAND1—3¢AVQ 56 BAND 13 (AVG),
| — = 4= - B L 2
Peak R i iy s A A
1!
Avg 3!
1 ki
1 k!
7000 9200. 1400. 13600. 15800. 18000
Frequency (MHz) 7000 9200. 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBwy dB/m  dB B dB m deg
1 10600.00 47.9% 74.00 -26.05 6117 37.50 15.47 €6.20 0.00 -  --- PEAK W dwn dBvin B dw dem dB B df n deg
2 15990.10 S1.51 74.80 -22.49 5473 4151 19.35 6408 @ - - PEAK 1 10500.00 44.89 7400 -20.91 5730 3759 15.47 65.28 0.80 -  -—- PEAK
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B 56 BAND1—3 B
] | o SGBAND 13
5.0 50
! e L
4 . AL L e R Ll
Peak
325 35
163 163
fil 5348, 5376, 5404, 3 540 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 535318 56.54 74.00 -17.46 41.16 34.95 10.84 30.41 0.0 189 278 PEMK 1 5320.00 10,20 -----v -=---- B4.86 34.93 10.82 30.41 0.00 189 278 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
56 BAND 1---5 AVE) L L1 5GBAND 13 (A
4 ! Ll
Av
) 325 35
163 163
fil 5348, 5376, 5404, 3 540 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5350.50 46.54 5400 -7.46 3116 34.95 10.84 30.41 0.00 189 278 AVERAGE 1 530,00 9123 --eeev oomeee 75,89 34935 10.82 30.41 0.00 189 275 AVERAGE
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3
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B 56 BAND1—3 B
] | SGBAND 13
5.0 50
48 448
Peak
325 35
163 163
fil 5348, 5376, 5404, 3 540 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 535178 65.64 74.00 -B.36 50.20 34.95 10.84 30.41 0.00 308 249 PEMK 1 5320.00 106,46 -----v -=--m- 91,12 34.93 10.82 3041 0.00 300 249 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
4 56 BAND 1---5 AVE)
48 448
Av
) 325 35
163 163
fil 5348, 5376, 5404, 3 540 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 535010 50.93 S4.60 -3.07 35.55 34.95 10.84 30.41 0.00 300 249 AVERAGE 1 530,00 9777 --seev ovmees 8243 34.93 10.82 30.41 0.00 300 249 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B7 of B33

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR100826-01

Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
ﬁm__U—l_l—J L _1 M1 M s L L LI N A M
1 B o |SGBAND1-- (AVG)) 1 B o SGBANDA-- (AVG))
1
Peak 4” p— L "MWWWWWMW
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10640.00 46.28 74.80 -20.72 S9.41 37.52 15.50 66.15 .00 === PEAK 1 10640.00 43.65 74.80 -30.35 S6.78 37.52 15.50 66.15 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHACCO001

Page Number

: B8 of B33




samran . FCC RF Test Report Report No. : FR100826-01

Pol. Horizontal Vertical
1 Level (dBuVim)
(ypLevel (Buvim)
1134
1134
47 a8
83
I I 813 SGEAND 13
o ] — ) gl S S I o e R
— — - - : SGBAND 13 AIE) 56 BAND 1.3 (AVG)
o — L - I 1] G)
il 1l
Peak Byl oy .,MWW U WYY PGP PP VT ewgpeTprepmerres wrry e YL
" A Y
7k .
Avg
16.3 163
7000 9200. 11400, 13600. 15800. 18000
Hrequency (W2 7000 9200. "mhmencr[ﬂllz;m 15800, 18000
Li','it , Read Mnt Cable fream Aux fPos Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Wiz do/n dBiV/n &5 dBV i/ dB B dB o deg MHz dBuV/m dBuV/m  dB dBuV dB/m  dB  dB dB m  deg
LS00 AEES ER30ILES GROT 3T4E LS4l G2 0B - - PR 105000 481 6830 2440 523 346 1541 6629 009 - - PEK
11578026 5192 74.80 -22.88 S5.51 423 18.26 6413 0.0 - --- PEMK
Sporton International Inc. (Kunshan) Page Number : B9 of B33
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SPORTON LAB.

FCC RF Test Report

Report No. : FR100826-01

Pol. Horizontal Vertical
Level (dBuVim)
13§
915
5GBAND 13 PR
= = 1 mighl| i
- L RN 56 BAND 13 {AVG)
— _ L 2l
Peak RPN bl EE' RRT—— v
Avg
11400, 13600. 18000 i 140, 18000
Frequency (MHz) Frequency (WHz)
Read  Ant Cable Preamp  Aux it
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Renark
PHz dBuV/m dBuV/m  dB B dB/m B dB  dB Wz duV/n dBV/m 48 BV dd/m
1 1066089 46.23 74.B0 -17.77 59.46 37.50 15.47 66.20 0.0 - PEAK 1 1060000 465 TAGD D4 LA .50 15.47 6608 .60 e
2 15000.10 49.01 74.80 -24.99 52.23 41.51 19.35 o4.88 0.0 --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AEUPBHACCO001

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FR100826-01

Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
ﬁm__U—l_l—J L _1 M1 M s L L LI N A M
1 B o |SGBAND1-- (AVG)) 1 B o SGBANDA-- (AVG))
1
Peak B Ao ey WWMWWMMWWW
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10640.00 46.42 74.80 -27.58 59.55 37.52 15.50 66.15 .00 === PEAK 1 10640.00 43.48 74.80 -30.52 S6.61 37.52 15.50 66.15 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHACCO001

Page Number

: B11 of B33
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Mode Band Edge

U-NII-2A_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 1138
15 175 1
813 13
] | 1 SGBAND 13
650 &1
e R b
04 Ll W
Peak
15 s
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 545592 56.09 74.00 -17.91 40.65 34.89 10.% 30.41 0.0 300 200 PEX Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
7 5469.84 55.96 68.30 -12.34 48.53 34.86 10.95 30.41 0.60 308 218 PEAK 1 5500.00 98,76 ----vn -oeee- 83,32 .82 1103 3040 000 e 200 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 i
813 813
5.0 50
56 BAND 13 (AVG) L L1 56, BAND 13 (AVE),
48 1 448
Av
) 325 35
163 163
U U
5350 532 414, 54 518, 510 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.44 46.06 54.00 -7.94 30.62 34.88 10.97 30.41 0.00 300 210 AVERAGE 1 5500.00 89.59 ----ev -omee- 7418 3481 1L01 3040 0.00 300 210 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B12 of B33

TEL : +86-512-57900158
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7
Mode Band Edge
U-NII-2A_5.47-5.725_802.11a_CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 1138 1
15 175
813 13
] | 1 SGBAND 13
650 &1
484 488 W
Peak
15 s
163
163
8560 5302 5414, 544, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5458.80 58.69 74.00 -15.31 43.05 3488 10.97 30.41 0.00 202 262 PEAK Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 5466.80 £3.81 68.30 -4.49 43.37 34.87 10.95 30.41 o.ee 22 262 PEAK 1 5500.00 109,05 ----vv woeee- 93.64 3450 1102 3040 000 202 262 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 (AVG), L L1 56, BAND 13 (AVG) L\v‘
s ‘ s
Av
) 325 35
163 163
U U
5350 532 414, 54 518, 510 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.76 49.49 54.00 -4.51 34.05 34.88 10.97 30.41 0.00 202 262 AVERAGE 1 5500.00 108,57 ----vv -=noe- 85,13 34.82 1.3 3040 0.00 202 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B13 of B33

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,IrELMI(IIl]J‘ﬂrn] 0 Level (dBuVim)
1138 138
975 074
1K) B
S SGRAND 13
M__U—I_ITI_J _1 (I M o niml i I M
_ L 4L 1 o BTG 56 BAND1--3 AV
4“8 ‘ e R BT g 0T 1 i} T "
Peak NI e e R Ly
R
325 7!
Avg
163 .
7000 9200 11400, 13600, 15800, 18000
Frequency (MHz) 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos .
freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWV dB/m B B B m deg -
1 11000.00 5182 74.00 -22.9 63.29 37.70 1576 65.73 Q.00 307 282 PEAK Mz dwu/mddv/m B dBW dBm B B A8 o deg
7 1lped.be 4e.30 54.86 -13.78 5257 37.78 15.76 65.73 @.B8 387 282 AVERMGE 1 1100000 45.43 74.00 -18.57 57.70 37.78 15.76 6573 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B14 of B33
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samran . FCC RF Test Report

Report No. : FR100826-01

Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
S _1 1T N i) Bl 1T
1 B o |SGBAND1-- (AVG)) 1 B o SGBANDA-- (AVG))
Peak R OO me—————— Ry
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10160.00 45.58 74.00 -28.42 57.45 37.89 15.88 65.64 .00 PEAK 1 10160.00 45.36 74.80 -28.64 57.23 37.89 15.88 €5.64 0.0 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHACCO001

Page Number 1 B15 of B33




samran . FCC RF Test Report Report No. : FR100826-01

Pol. Horizontal Fundamental
IHLevel(dﬂll\ll'lln] 1‘,mLe\rel{dﬂll\ll'lln]
138 1138
1
w5 MWWWW w5
03 8.3
W M‘ ) §G BAND 1 ] L] i 1 SGBAND1---3
650 Tt : 650
AR A i LMM»,! Py M Sy
1 PN " " WW
Peak et
35 35
163 163
5685 5101, i, 5733, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B dm B B B a dy Mindwn B BY dh B B & a dy
1 572644 63.97 68.30 -4.33 4771 3.5 1133 30.42 0.0 208 262 PEAK 1 5700.00 102,17 ----vv -vneee 85,96 35.32 1131 30.42 0.00 200 262 PEAK
1‘,mLe\rel{dﬂll\ll'lln]
1138
915 1
8.3
650
L L1 56, BAND 13 (AVG)
it
mm—ﬂw
_'_,_A"_"'-_n-"'"_““
Avg Blank i e
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mindwn B BY dh B B & a dy
1 5700.00 93.41 ---eev oomees 7.8 %31 1L31 3042 000 208 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B16 of B33
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Pol. Vertical Fundamental
1H|.M(dmlwml ”ELMNMWH“
138 1138 1
ke
a5 {f 915
By 8.3
f L a1y ) - SGEAND--5
04" L L : 650
m bt el
gt i WMWWW Mgt
48 08 WW\M. o
Peak e
35 35
163 163
5685 5101, i, 5733, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B dm B B B a dy Mindwn B BY dh B B & a dy
1 5725.68 64.60 6.3 -3.70 48.34 35.35 1133 30.42 0.00 201 248 PEXK 1 5700.00 108,48 -----v -=-om- 92,21 /.31 1130 3042 o.00 201 248 PEAK
”ELMNMWH“
1138
1
915
8.3
650
L L1 56, BAND 13 (AVG)
it
_FI._..,____,_,.'—M»—N"—'—
_my-"'“‘--.,-ﬂ‘“""““
Avg Blank i e
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mindwn B BY dh B B & a dy
1 5700.00 99.32 ---eev ovmees 8311 35,32 1131 30.42 0.00 201 245 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 B17 of B33
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
S _1 1T Jm 1T
1 B o |SGBAND1-- (AVG)) 1 B 56 BAND 13 (VG)|
Peak s A : -
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10400.08 4.79 74.80 -30.21 5.7 38.18 16.05 65.51 @.08 -~  --- PEAK 1 10400.00 43.69 74.80 -30.31 54.97 38.18 16.05 65.51 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : B18 of B33
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Report No. : FR100826-01

10
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 1134
1
15 175
LN "3
] ] IR SGBAND1---3
650 1 850
" nwh.l »'AN TUNTRTIR A A‘rl‘l Jrl
488 109
Peak
128 0
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 53%9.76 56.82 74.00 -17.18 41.34 35.00 10.89 30.41 0.00 164 268 PEAK Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 546632 6B.45 68.30 -7.85 45.01 34.87 10.95 30.41 0.6 164 268 PEAK 1 5500.00 99,32 ---een ooeee- 83,88 4.8 1103 3040 000 164 268 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 i
N LN
50 a0
56 BAND 13 (AVG) L L1 5GBAND 1---3 AVG),
u 1 " S
Av
) 125 125
163 163
U U
5350 1A 414, 5446, 5418, il 1000 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 54549 46.44 54.00 -7.56 3109 34.89 10.9% 30.41 0.00 164 268 AVERAGE 1 5500.00 9102 ----ev -onee- 75,58 34.82 1103 3040 0.00 164 268 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B19 of B33
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10

Mode Band Edge

U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 1138 1
15 175
813 13
] | 17 SGBAND 13
650 &1
488 109
Peak
15 s
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 545,40 59.16 74.00 -14.84 43.72 3489 10.% 30.41 0.0 300 250 PEAK Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 S476.80 £4.37 £8.30 -3.93 43.94 34.86 10.95 30.41 0.6 308 258 PEAK 1 5500.00 107,76 ----vv -oeee- 92,28 .85 1104 3040 080 e 250 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 (AVG) L L1 56, BAND 13 (AVG) kw
s ‘ s
Av
) 325 35
163 163
U U
5350 532 414, 54 518, 510 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.92 48.79 S4.00 -5.21 33.35 34.88 10.97 30.41 0.00 300 250 AVERAGE 1 5500.00 97.99 ---eev ooeeee 8258 34.80 1102 30.41 0.00 300 250 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B20 of B33
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Pol. Horizontal Vertical
MLMWB"V"“) o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
S _1 1T Jm 1T
1 B o |SGBAND1-- (AVG)) 1 B 56 BAND 13 (VG)|
Peak s y NN y .
WMWMWW —
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modm B B W B & B & o g MmN B & B & o g
1 11609.08 4434 74.80 -29.66 56.61 37.78 15.76 65.73 @.00 -~  --- PEAK 1 10000.00 44.83 74.80 -29.17 57.18 37.78 15.76 6573 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 B21 of B33
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Pol. Horizontal Vertical
1‘,meellilﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
S _1 1T Jm 1T
1 B o |SGBAND1-- (AVG)) 1 B 56 BAND 13 (VG)|
1
Peak W“WMWWMAW#WWM § W
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10160.08 46.77 74.80 -27.23 58.64 37.89 15.88 65.64 @.00 --- .- PEAK 1 10160.00 45.58 74.80 -28.42 57.45 37.89 15.88 €5.64 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 B22 of B33
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Pol. Horizontal Fundamental
1H|.M(dmlwml 1M|.M{dmwml
138 1138
1
us )/ peabli s w3
By \h 8.3
ﬂQJ r\( §G BAND 1 ] L] i | SGBAND 13
BT WWW 1 650
kbl g AT L ey e
a W“V’ WL g A oL " » WWMW M
s
Peak fut!
35 35
163 163
5685 5101, i, 5733, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B dm B B B a dy Mindwn B BY dh B B & a dy
1 572948 59.46 68.30 -B.64 43.18 35.36 1134 30.42 0.0 199 269 PEAK 1 5700.00 102,04 ----vv -vneee 85.87 35.30 1129 30.42 0.00 199 269 PEAK
1M|.M{dmwml
1138
915 1
8.3
650
L L1 56, BAND 13 (AVG)
0l
e _/—-—.u,.-ﬁ‘“‘""“"’_"'“
Avg Blank i e
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mindwn B BY dh B B & a dy
1 5700.00 91,54 --veev eomeee 7535 B30 1130 3042 0.00 198 269 AVERAGE
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Pol. Vertical Fundamental
IHLevel(dl!u\ﬂln] 1‘,mLewel{dl!n\lnln]
138 1138 1
a5 j \m 915
03 8.3
W N@M §G BAND 1 ] L] i 1 SGBAND 13
650 ™ 650
DA Sty il i
iy - s g T
Peak (e
35 35
163 163
5685 5101, i, 5733, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B dm B B B a dy Mindwn B BY dh B B & a dy
1 572530 64.95 68.30 -3.35 48.69 35.35 1133 30.42 0.00 228 264 PEXK 1 5700.00 108,28 -----v -=--=- 9211 3%.30 1L29 30.42 o.00 228 264 PEAK
1‘,mLewel{dl!n\lnln]
1138
1
915
8.3
650
L L1 56, BAND 13 (AVG)
il
mm ‘_’_/—'-H.MW
Avg Blank " e
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mindwn B BY dh B B & a dy
1 5700.00 99.12 ---eev oomeee 8293 .31 1130 30.42 0.00 28 264 AVERAGE
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
S _1 1T N i) Bl 1T
1 B 56 BAND 13 (AVG) 1 B o SGBANDA-- (AVG))
Peak 8 : e ——
P g Mgt
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10400.00 4434 74.00 -29.66 55.62 38.18 16.05 65.51 .00 === PEAK 1 11400.00 45.07 74.80 -28.93 56.35 38.18 16.05 €5.51 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
mLeveI(dDINIm] ”ELM«IMW"“
1134 134
1
915 “\m 915
I B3
’,'}4 | SGBAND 1.3 ] L] i - SGBAND1---3
654 T % i i 650 T
Wb LT A Aok e b A b
a W e TV WM‘M‘,‘ it A T Ui a W "Im.m‘ . MWWWWMWM i
Peak L
1§ 18
163 163
5685 5101, i 5T 5748, 5785 1000 0. 0. 400, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg

1 5727.00 58.02 68.30 -10.28 4176 35.35 1133 30.42 0.0 108 270 PEXK 1 5680.00 10111 ---nev -omeee B4.99 35.28 1126 30.42 0.00 100 270 PEAK
”ELMNMVM“
1138
915 1
8.3
650
L L1 56, BAND 13 (AVG)
il
Avg Blan s
Wbt
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 568000 91,88 ----ev -oeee- 75706 %28 1126 .42 0.0 100 270 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH136_5680MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
75 975
N LN
L. SR AMND 13 T T LU SGEAND 13
50 1 a0
# 1 W
Peak
35 5
163 163
5%85 501, i, 53, 5748, 5785 150[] 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5727.16 6199 68.30 -6.31 45.73 3.5 1133 30.42 0.0 207 256 PEAK 1 5680.00 111,41 ---evv -veeee 95,31 /.27 1125 30.42 0.0 287 256 PEAK
11"Le\iel (dBuVim)
1138
1
975
LN
a0
I S6BAND 1 (V) LM
48
Avg Blank
5
163
150[] 20. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 5680.00 102,24 ---evv -oneee 86,12 35.28 1126 30.42 0.00 207 256 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
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Pol. Horizontal Vertical
mLevel(dBu‘ﬂm] o Level (dBuVim)
1138 1134
975 074
8.3 8.3
56 BAND 13 N1
M__U—I_ITI_J _1 (I M o niml i I M
— L 1 o BTG 56 BAND1--3 AV
488 i PRI — T - ) 1 n
Peak i n,‘ , ,,MWMWWMMWWWW
35
Avg 3
163 103
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz) 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Real dnt Cable Preamp  Aux APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWV dB/m B B B m deg -
1 11360.00 50.55 74.08 -13.45 6L.93 38,13 16.02 65.53 .00 365 190 pEmK Mz dwu/mddv/m B dBW dBm B B A8 o deg
2 11360.00 48.57 54.86 -13.43 5195 38.13 16.82 65.53 @.B8 365 191 AVERMGE 1 11360.00 43.19 74.00 -30.81 5457 38.13 16.00 65.53 0.0 --- - PEAC
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Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg

Pol. Horizontal Fundamental

IHLevel(dl!n\ﬂln] 1‘,meeI{dl!ll\lnm]

138 1138

1
a5 ”"“\ 915
By 8.3
“\1 ‘ §G BAND 1 ] L] i - SGBAND 13
0 HWM 0 =
b it i A

at MMW A T s L
Peak o™

35 35

163 163

5685 5101, i, 5733, 5148, 5185 1000 0. 0. 4600, 5800, 7000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg

1 574131 58.21 68.30 -10.09 4189 35.38 1136 30.42 0.0 108 252 PEAK 1 5680.00 108,65 -----v -=---- 8453 35.28 1126 30.42 0.00 108 252 PEAK
1‘,meel{dl!ll\ll'lln]
134
915 1
B3
650
L . 5GBAND 1---3 AVG)
il
mm ‘_J/—'-w_.,_-""""‘”‘/‘_ﬂ_
Avg Blank " P
163
1000 0. 0. 400, 5600. 00
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mindwn B BY dh B B & a dy
1 5680.00 9101 ----ev -oeee- 7489 B2 1126 30.42 0.00 108 252 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH136_5680MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
813 813
§G BAND 1 ] | 1 SGBAND 13
5.0 ] 50
48 448
Peak
325 35
163 163
Bt 5101, i, 5733, 148, 5185 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 572556 62.30 68.30 -6.00 46.84 35.35 1133 30.42 @0.60 213 255 PEM 1 5680.00 11172 --veev ovmeee 95.60 35.28 1126 30.42 0.00 213 255 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L1 56, BAND 13 (AVG) L,_‘v
448
Avg Blank
35
163
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 5680.00 10217 ---nvv -veeee 86,05 35.28 1126 30.42 0.00 213 255 AVERAGE
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Pol. Horizontal Vertical
1‘,meellilﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 915
i 56 BAND 13 i 56BAND 13
S _1 1T Jm 1T
1 B o |SGBAND1-- (AVG)) 1 B o SGBANDA-- (AVG))
Peak s s PRmpe————TL T
Avg 35 3!
163 163
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10360.08 47.64 74.80 -26.36 59.02 38.13 16.00 65.53 @.00 -~  --- PEAK 1 10360.00 43.32 74.80 -30.68 5470 38.13 16.02 5.5 @.00 -~  --- PEAK
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Pol. Horizontal Vertical
m[et‘el{dBu\'ﬂn] 1 Level {dBuVim)
1138 134
975 75
§3 R i3 G EAND
=il M [T mh N EL
Peak 0 mEmE 6l E
Avg u 1 | BGI_SANM—S% ol 1 | 5GBAND1—3%G]}
gl o i gt MW kil el WWWWW%MW
15 MQMM!W' L 3
163 163
18000 2400, 23800, 1. 600, 40000 18000 12400, 26800, Jan. 35600, 40000
Frequency (MH) Frequency (M)
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Pol. Horizontal Vertical
Level (dBuV/m) apLevel (dBuVim)
FCCCLASSB - FCC CLASS B
50, ‘ 50.0 ‘
. \ 100
4 5 4
1 I MMWW b 3040 I 5 " e it
kSt P \“ ‘ gyl
) EYE. l ‘L“W 200 R LMWL e
W v, b Vo sy it
1 10.0
0.0
Peak
El 100
QP T30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000 <730 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz}
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB =] deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 48.43 30.01 -9.99 48.88 46.79 15.17 @.98 32.93  ---  --- Peak 1 52.31 28.90 -11.10 48.80 47.18 13.64 1.81 32.85  ---  --- Peak
2 312.27 27.79 -18.21 46.6@ 38.83 19.22 2.60 32.86  --- --- Peak 2 312.27 27.70 -18.30 46.80 38.74 19.22 2.68 32.86 - --- Peak
3 p 359.80 37.45 -8.55 46.00 47.11 20.e1 2.80 33.97 - --- Peak 3p 359.86 37.20 -8.80 46.00 46.86 20.61 2.80 33.07 —— --- Peak
4 408.30 33.34 -12.66 46.80 41.60 22.60 3.82 33.28  --- --- Peak 4 498.3@ 33.22 -12.78 46.8@ 41.48 22.80 3.02 33.28 - --- Peak
5 479.38 33.00 -13.00 46.60 39.79 23.29 3.14 33.22  --- --- Peak 5 455.83 28.31 -17.69 46.88 35.39 22.93 3.14 33.15 - --- Peak
6 986.60 32.66 -21.34 54.8¢ 28.98 30.56 4.65 31.53 --- Peak 6 828.31 30.96 -15.04 46.90 31.53 28.19 4.24 33.00 -—- --- Peak
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Appendix C. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 93.01 1.426 0.701 0.75KHz
802.11n HT20 92.46 1.333 0.750 0.82KHz
802.11a
Spectrum [%]
Ref Level 27.00 dBm  Offset 7.00 dB @ RBW 10 MHz
lo Att 30 dB @ SWT Sms  VBW 10 MHz
SGL
@ 1Pk Max
j D3[1] 0.01dB
20,dem e D T D e i oty o et i o L222d3.ms
AN e T T4 M1[1] 547 dBm
10 dBm 769.57 ps,
0 dem
-10 dBm
-20 dBm
-30 dBm
Ui al !
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 769,57 ps 15.47 dBm
D2 M1 1 1.42609 ms 1.36 dB
D3, M1 1 1.53333 ms 0.01 dB
“{ Ready NRRRRNRNS y
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802.11n HT20

Spectrum | n%:[
Ref Level 27.00 dem  Offset 7.00 dB @ RBW 10 MHz
= Att 30 dB & SWT S ms YBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.01dB
o
o Pw e N SUUVE  E BESE erM SP PR - - =1
T M1[1] 16.20 dBm
10 dBm 811.59 ps
0 dBm
-10 dém
-20 dBm
-30 dém uw =
-40 dBm
-50 dém
-60 dBm
-70 dBm
CF 5.26 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value ‘ Y-value | Function Function Result |
M1 1 811,59 ps 16.20 daém
pel M1 1 1.33333 ms 0,98 de
03| M1 1 1.44203 ms 0.01 de
| Read
Jil ] eady WHRRRRRRS i
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